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FERRIE: 2 AR
FESRTNIR : FEACREE T RARII A, JedIRS, 20230304

ZH RgER
25 i 0.6739 kg/m* (20°C, 101.3 kPa)
AH X % P 0. 5595 (20°C, 101. 3 kPa)
RIE (&) 36.91 MJ/m (20°C, 101.3 kPa)
KRR (IR 33.25 MJ/m® (20°C, 101.3 kPa)
25 K45 8 (X 10-2mol/mol)
= 0. 0144
A <0.01
AT 0, 135
5 0, 150
A i 0. 0237
1 b <0.01
BT H <0.01
LIS <0.01
XKt 0. 01
1E Rk <0.01
bt S BE HL A gy <0.01
A 0. 0265
& 0. 543
H o 99. 1
HE y
Note
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FEMRIR: &Ik RE.
PSS FERCRE T RIS, ok, 20230304.
S g 8 (X 10mol/mol)
LA 0. 1
R I 2.33
FF 7t I 0.1
LT g 0. 1
FF 7 Pk 0.1
AR 0. 1
S 0.1
1E P B 0. 1
N 17y 0. 1
VAR LS 0.1
TS TR 0. 869
VU S E Wy 0.153
TR AT
Z1E /
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	4. 对送样的委托检测报告，检测结果仅对来样负责。

